ATTACHMENT 3

Rio Grande Silver Bulldog Mine Treatment Summary
Water Quality Analytical Results of Final Effluent

Site Specific Tiered Standards Segments 4a and 7 from CCR 1002-36
Site Specific Standards are in place for Windy Gulch, Willow Creek and Rio Grande 4a.

A 5-year extension on the effective dates for Tier 1 and Tier 2 Standards is in process and
are expected to be approved by the WQCC in October 2023.



Page 1 of 16

[ -
{¢) WATERTECTONICS

Rio Grande Silver Bulldog Mine

Treatment Summary

May 5, 2023

6300 Merrill Creek Pkwy, Suite C-100 Everett, WA 98203 T 425.349.4200 F 425.349.4890 www.watertectonics.com




[ - Page 2 of 16
() WATERTECTONICS

Introduction

WaterTectonics conducted a mine water treatability study for the Hecla Bulldog Mine facility near Creede,
Colorado. This treatability study tested the efficacy of the treatability process proposed by
WaterTectonics in a February 6, 2023, proposal (Figure 1). This process included oxidation, filtration, pH
adjustment, greensand filtration, and polishing filtration for metals. The goals of this treatability study
were to meet the worst-case effluent discharge limits provided in Table 1. The results of the WET testing
report from April 6, 2023 indicated zero survival in the final effluent because of residual chlorine from the
oxidation step in the process. The full process was retested optimizing the initial dose of sodium
hypochlorite and adding granular activated carbon (GAC) after the greensand filter to remove residual
chlorine.

i i i

Oidant Caustic Acid
o &
[ ‘-—‘
~pH 7 c
D v > 2
®
.-. W
o @ =

1 um Cartridge 1 um Cartridge
Filters Filters

Greensand Filter GAC Trace Metal Removal
Media

;T:ﬂ@ :

Figure 1 Proposed process flow diagram.

Table 1. Worst case influent concentrations, probable average influent concentrations, worst case effluent discharge limits

Pr |
. Worst Case A\(I);aat;: Worst C ase
Parameters Units Effluent Discharge
Influent Influent Limit
(50/50)
pH s.u. 6.59 7.04 6.5-9
Sulfate mg/L 146 77 NA
Nitrate mg/L ? 0.17 100
Hardness mg/L 30to 126 77
Fluoride mg/L 0.46 0.27 2
Alkalinity mg/L ? 78
Aluminum, Total Recoverable mg/L 0.65 0.316 0.36
Arsenic, Total Recoverable mg/L 0.035 0.029 0.0016
Cadmium, Dissolved mg/L 0.0076 0.0028 0.0059
Copper, Dissolved mg/L 0.0047 0.0013 0.006

6300 Merrill Creek Pkwy, Suite C-100 Everett, WA 98203 T 425.349.4200 F 425.349.4890 www.watertectonics.com




/;‘

(t) WATERTECTONICS
Probable
. Worst Case Average Worst C ase
Parameters Units Effluent Discharge
Influent Influent Limit
(50/50)
Iron, Dissolved mg/L 1.3 0.54 NA
Iron, Total Recoverable mg/L 7.1 3.65 1.0
Lead, Dissolved mg/L 0.0036 0.00140 0.00168
Manganese, Dissolved mg/L 3 1.49 1.39
Mercury, Total ng/L 29 12.2 10
Zinc, Dissolved mg/L 1.1 0.55 1.56
Selenium mg/L 0.0077 0.0035 0.0046

Highlighted values in red above worst case effluent discharge limits.

Method

Twelve, five-gallon containers of mine water were received by WaterTectonics on March 6, 2023. The
samples were immediately refrigerated. pH, ORP, DO conductivity, and turbidity were measured in all 12
containers. The same parameters were measured for all process steps.

Oxidation, filtration and pH adjustment

Oxidation, filtration, and pH adjustment were initially tested at bench scale using small volume samples
collected from 1 of the 12 containers. 7.85% sodium hypochlorite was used for oxidation testing. Filtration
was tested using 1.5 um Whatman Grade 934-AH Glass Microfiber Filters with vacuum filtration apparatus
before pH adjustment. pH was raised with sodium hydroxide. A pH range between 8.8 - 9.4 was tested to
determine optimal pH to remove iron and zinc after a second 1.5 um filtration step.

10 liters from each container was composited in a 55-gallon barrel prior to the larger scale lab testing
required for the column tests.

Greensand

pH was lowered to 6.8 with sulfuric acid prior to greensand filtration. Greensand was tested at 5 gpm/ft?
ina2” column with a 30” bed depth. The greensand was preconditioned by soaking overnight with sodium
hypochlorite and backflushed to remove fines and residual chlorine. The column was forward flushed with
tap water and drained to just above the greensand before testing the mine water. 20 liters of pretreated
mine water was filtered through the column before collecting an additional 20 liters for analytical testing
and additional media filtration targeting metals removal.

Granular Activated Carbon (GAC)

Acid washed virgin coconut shell GAC was added to a column, soaked overnight, and backwashed with
tap water until clear. Following filtration, the water was treated with a 30” bed depth of GAC in a 2”
diameter column at 5 gpm/ft2.

R __———’-’M-_’ﬂ_‘ e —

6300 Merrill Creek Pkwy, Suite C-100 Everett, WA 98203 T 425.349.4200 F 425.349.4890 www.watertectonics.com




[ - Page 4 of 16
() WATERTECTONICS

Metsorb

Greensand effluent was treated with MetSorb™ HMRG at 8 gpm/ft? in a 2” column with a 30” bed depth.
The column was backflushed to remove fines prior to processing the sample. 15 liters of greensand
effluent was treated through the Metsorb prior to sampling for analytical testing.

Samples were tested for the parameters listed in Appendix A.

Results

Influent Characterization
pH, ORP, DO, conductivity and turbidity were consistent across all 12 containers (Table 2). ORP was slow
to stabilize and drifted down over the course of measuring the 12 containers.

Table 2. In-house influent container characterization

Container pH ORP (mV) | Dissolved Oxygen (mg/L) | Conductivity (uS/cm) | Turbidity (NTU)
1 6.64 337.6 6.3 367 44.9
2 6.8 334 7.44 364 42.5
3 6.75 327 6.66 350 41.5
4 6.69 3194 6.57 367 46.1
5 6.71 318.5 6.43 351 37.8
6 6.74 317.3 7.38 358 39.2
7 6.73 311.8 7.56 356 41.4
8 6.73 309.1 7.62 366 36.7
9 6.76 305.9 7.74 349 36.6

10 6.74 303.5 7.25 378 46.5
11 6.75 301.8 6.85 372 46.6
12 6.73 299.6 6.72 372 48.2

pH Optimization Testing

The initial sodium hypochlorite dosing was estimated based on the expected chlorine demand for
greensand treatment using catalytic oxidation and the probable average influent iron and manganese
concentrations. 16 mg/L sodium hypochlorite was dosed with a minimal reaction time prior to 1.5 um
filtration. The oxidized sample filtered easily leaving a dark iron color on the filters (Figure 2). Iron
concentrations were reduced from 7.5 mg/L to 0.1 mg/L after oxidation and 1.5 pum filtration, measured
using a Hach colorimetric method (Table 3). The filters after pH adjustment showed an increasing
concentration of solids were collected as the pH was raised from 8.8 to 9.4 (Figure 3). The sample with pH
adjusted to 9.2 had the lowest turbidity after 1.5 um filtration. Iron and zinc were also non-detect in the

6300 Merrill Creek Pkwy, Suite C-100 Everett, WA 98203 T 425.349.4200 F 425.349.4890 www.watertectonics.com




/;‘ Page 5 of 16
() WATERTECTONICS

pH 9.2 treatment after 1.5 um filtration. pH 9.2 was selected as the best pH to remove iron, zinc, and
other metals.

Figure 3. 1.5 um filters after pH adjustment from left to right: pH 8.8, pH 9.0, pH 9.2, pH 9.4

Table 3. pH adjustment treatment optimization testing

Bull Dog . 16 mg/L bleach PH 8.8 > PH9.0> pH9.2 > PH 9.4 >

Sample Jug 1 Units > 1.5 um filter 1',5 um 1',5 um 1.5 um filter 1',5 um
filter filter filter

pH s.u. 6.85 8.63 8.84 9.19 9.31
Conductivity | uS/cm | 401 490 503 514 528
Turbidity NTU 0.53 0.41 0.53 0.3 0.58
DO mg/L 7.87 8.7 8.35 8.49 8.42
ORP mV 668.1 424.6 378.2 316.8 339.1
Iron mg/L 0.11 0.02 0.03 ND < 0.02 0.02
Zinc mg/L 0.61 0.03 0.07 ND < 0.01 ND < 0.01

Full Process Testing

10 liters of sample was collected from each container to make a 120L sample. 0.2 mL/L 7.85% sodium
hypochlorite was dosed raising the ORP from 418 to 614 mV (Table 4). The sample was mixed 5-10 minutes
by recirculating with a pump prior to analytical sample collection and filtering through a 1 um melt blown

6300 Merrill Creek Pkwy, Suite C-100 Everett, WA 98203 T 425.349.4200 F 425.349.4890 www.watertectonics.com